Ta ferpe e wfesy
SifEftT we e
(@ @ wEe, Wa wEn)

e, ¥ - 600 032

A [ 22254701-06 E : 91-44-22254707

F Sl /lIssuedto :

e /Ref.
T AE W $ SR 9090 9 / TEST REPORT AS PER TEST STANDARD : Refer Part C

e e

Prominance uPVC Profiles,

M/s. Captiv Fenestration,
S.F.No.207/1B, 1C, Selekarachal Road,
Appanaickenpatti, Sulur,

Coimbatore — 641 402.

Dated: 15.10.2016

TEST REPORT

CENTRAL INSTITUTE OF PLASTICS
ENGINEERING & TECHNOLOGY

(Ministry of Chemicals & Fertilizers, Govt. of India)
Guindy, Chennai - 600 032. Indla.

Tel : 22254701-06 Fax: 91 - 44 - 22254707

E-mail - chennai@cipet.gov.in Website : www.cipet.gov.in

104867

fwdré & / REPORT NO. 51944
Pages,ma‘ ..... Nos. PartABC&D
fer / Date :

w4 /Sl Ng.

27.10.2016

)

1)

(9 - % /PART-A )

Wi After 1 fasqw / PARTICULARS OF SAMPLE SUBMITTED

#fvsr @1 ™ / a) Name of the Sample

#frer s @ ® @@/ b) Date of Receipt of sample

Fz/gwT/amE/an | c) Grade | variety / type / size / class

wifdq §ea / d) Declared value, If any

#13 4. /e) Code No.

#= §. ud fmfw aré@/ f) Batch No. and Date of Manufaclure:

T [ g) Quantity
Hfgr @t ffa / h) Mode of Packing
Tret @ a1 ¥ / i) Sealed or not

#F1§ 37 g/ j) Any other information

UPVC Profiles
-as stated by the party

18.10.2016

Not applicable

Not applicable

F - PC62US04

Not applicable

2 No's

Packed in carton pack

Not Sealed

)

c)

M - @ /PART-B

FATF qaMt/ SUPPLEMENTARY INFORMATIONS

fefei wrfarfeat ¥ wad / a) Reference to sampling procedure

am) "9 FG W faw g werw TmmEw wd owa afom
b) Supporting documents for the measurement taken and result derived
3) wEw s srel ¥ fuife $ sgEr wigo df @ w5 ofeds

Deviation from the test method as prescribed in relevant work instructions, if any : No deviation from the standard

. Sampling not done by this lab

. Asgivenin Part C

10,001 to 12,500/ AVP / 12.4.2016

10f(>-)\
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CENTRAL INSTITUTE OF PLASTICS
ENGINEERING & TECHNOLOGY
(Ministry of Chemicals & Fertilizers, Govt. of India)

Guindy, Chennai - 600 032, India.
Tel: 22254701-06 Fax:91-44 - 22254707
E-mail : chennai@cipet.gov.in Website : www.cipet.gov.in

fiid & /REPORT NO. : 51944 TEST REPORT

%.4 /Sl No.
fear® / Date : 27.10.2016 10467

(wm - 7 /PART-C |
g YoM / TEST RESULTS

Test Duration: 18.10.2016 to 27.10.2016

’ I
St 1 Results
No. Property Standard Unit Obtained
- ‘ ‘ ;
' - ! \ Flammability \ UL94 | = Ve

PART - D

REMARKS - Nil
NOTE:

1. The results related only to the items tested as supplied by the party.

2. The test certificate shall not be reproduced in full except without the written approval of
the laboratory.

N) WM 20f 3

10,001 to 12,500/ AVP / 12.4.2016 AUTHORISED SIGNATORY
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CENTRAL INSTITUTE OF PLASTICS
ENGINEERING & TECHNOLOGY

(Ministry of Chemicals & Fertilizers, Govl. of India)
Guindy, Chennai - 600 032, India.

Tel : 2225470106 Fax:91-44 - 22254707

E-mail ; chennai@cipet.gov.in Website - www.cipet.gov.in

H 9t /Issued to : TEST REPORT 3 /SI. No.
"~ Mis.Captiv Fenestration, > o 12687
Prominance UPVC Profiles, fdié @ /REPORTNO. : 53643
SF.N0.2017/1B & 1C, Pages..;4...Nos. PatABC&D

Selakarachal Road, Appanaickenpatti,
Sulur, Coimbatore — 641 402.

T /Ref. Dt.:27.04.2017

THET HEE W % 299 v fdE / TEST REPORT AS PER TEST STANDARD : Refer Part C

o 12" May, 2017

(5m - % IPART-A )
v @ @ famo / PARTICULARS OF SAMPLE SUBMITTED

)  #fi F1 7w / a) Name of the Sample : Prominance UPVC Profile
-as stated by the party

sn) #ftm ww €9 1 ariv@/ b) Date of Receipt of sample : 01.05.2017

3) Te/wE/sET/an [ c) Grade / variety / type / size / class : Not applicable

4) i g / d) Declared value, If any : Not applicable

3)  @is 4./ e) Code No. : LOI1

¥) @9 4. ug fmio ard@/ f) Batch No. and Date of Manufacture: Not applicable

=) @/ g) Quantity : 01 Sample

u) difn # dfF / h) Mode of Packing - Packed in polythene cover
W) w97 @ 7@ /i) Sealed or not : Not Sealed

#) & = Fg=/)) Any other information

4 - @ /PART -B

F gt/ SUPPLEMENTARY INFORMATIONS
@) dffem wHarfedl g §e+ / a) Reference to sampling procedure : Sampling not done by this lab

&) W FT EW fg T weww w@Ee g uRemm -
b) Supporting documents for the measure ne 1t taken and result derived : As given in Part C

3) wafwg wd sl § feffe @ smaw o s Oft @ B wRedw
c) Deviation from the test method as prescribed in relevant work instructions, if any : No deviation from the standard

12501 to 15000 / AVP / 09.03.2017 1 0f°2
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b g aiw ey e CENTRAL INSTITUTE OF PLASTICS
AT e St ) (=~ ENGINEERING & TECHNOLOGY

(T T S e, s ) y @ (Ministry of Chemicals & Fertilizers, Gowt. of India)
o), ZE - 600 032. e — 3 Guindy, Chennai - 600 032. India,
T+ 2225470106 e - 914422254707 A o f ; el : 22254701-06 Fax: 91 - 44 - 22254707

E-mail : chennai@cipet.gov.in Website : Www.cipet.gov.in
fifié & /ReporTNo. : 53643 TEST REPORT

%4 /SI.No. 12687
fei /Date:  12,05.2017

M - T /PART-C )
wigw 9w TEST RESULTS
Test Duration: 01.05.2017 to 12.05.2017

hsl K Property Standard Unit Results obtained
0.
11 Limiting oxygen index ASTM D 2863 % 47.0
PART- D
REMARKS - Nil
NOTE:

1. The results related only to the items tested as supplied by the party.

2. The test certificate shall not be reproduced in full except without the written approval of
the laboratory.

20f))

12501 to 15000 / AVP / 08.03.2017 AUTHORISED SIGNATORY

51 | www.prominance.com



JTt /lssuedto : TEST REPORT
M/s. Prominance uPVC Profiles,

Captiv, Fenestration, S.F.No 207/1B, 1C,
Selekarchal Road, Appanaickenpatti,
Sulur, Coimbatore — 641 402.

gy /Ref. : Dated: Nil
o AE R F FFER 9dEw fidé / TEST REPORT AS PER TEST STANDARD : Refer Part C

CENTRAL INSTITUTE OF PLASTICS
ENGINEERING & TECHNOLOGY
(Ministry of Chemicals & Fertilizers, Govt. of India)

Guindy, Chennai - 600 032. India.
Tel: 22254701-068 Fax:91-44 - 22254707
E-mail : chennai@cipet.gov.in Website : www.cipet.gov.in

ra/sine. 7971

frd? & / REPORT NO. : 51393
Pages...d..Nos. PatABC&D
f&® /Date : 08.09.2016

)

3)

3)
=)
=)
T)
)
)

(9P - % /PART-A )

wega v 1 faawo / PARTICULARS OF SAMPLE SUBMITTED

dfrer F1 =M / a) Name of the Sample

s wra ¥ #1 arira/ b) Date of Receipt of sample

Fe/ywn/smwr/ar [ c) Grade / variety / type / size / class

wifew qe@ / d) Declared value, If any

Frz #./e)Code No.

#% ¥ vd o arira/ f) Batch No. and Date of Manufacture:

wra / g) Quantity
9f%n =1 fify / h) Mode of Packing
wer @2 @ JE /i) Sealed or not

Fr§ @ §a/ j) Any other information

1) Profile Frame, Sash, Mullion
2) Compounded Material
-as statad by the party

16.08.2016

Not applicable

Not applicable
Not applicable
Not applicable
01 Box

Packed in carton box

Not Sealed

=)
1)

l ¥m - @/PART-B

SATF FI/ SUPPLEMENTARY INFORMATIONS

Afgfen wdaifest ¥q @< / a) Reference to sampling procedure

Y A | Y T RS @R W gRomy

Sampling not done by this lab

Supporting documents for the measurement taken and result derived As given in Part C

wahm Fwd SRl ¥ Fuife & sEen view A & 1 aied

Deviation from the test method as prescribed in relevant work instructions, if any : No deviation from the standard

7501 to 10,000 / AVP / 18.02.2016

1of 4
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CENTRAL INSTITUTE OF PLASTICS

Hifaftn we FAmE ENGINEERING & TECHNOLOGY
v Fw e, wwn) (Ministry of Chemicals & Fertilizers, Gowt. of India)
PR : . AT SR
WA 22254701-06 W : 91-44-2225470] Bl : ook : At bt
9 T /REPORTNO. : 51393 TEST REPORT

%4 /SLNo.” 9991

frs [ Date : 08.09.2016

(wm - 7 /PaRT-C |
Tigw 9RwmE / TEST RESULTS

Test Duration: 17.08.2016 to 08.09.2016

[ Results
) Obtained
’ No Property Standard | Unit
[ Profile PVC Compound
1. | Density ASMOD | oo 1.46 1.4
{
Contd...
20f4

7501 to 10,000 /AVP / 18.02.2016 AUTHORISED SIGNATORY
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CIPET
Chennai-32.

Continuation Sheet

/\;mkiljhmk,
T

Report No: 51393 TEST RESULTS Date: 08.09.2016
’ Results
SI. No Property Standard - Unit F Obtained
| Profile
‘ \
1. Thermal Conductivity ASTM
at 55°C Mean Temperature E-1530 i Wihnk ' Dita?
Contd....

3of4

AUTHORJ|SED SIGNATORY
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Continuation Sheet

TEST RESULTS Date: 08.09.2016
Results
Sl. No Property Standard | - Unit Obtained
| PVC Compound
1. Thermal Conductivity | ASTM

at 55°C Mean Temperature | E-1530 Ll H105

PART- D

REMARKS - Nil
NOTE:

1. The results related only to the items tested as supplied by the party.

2. The test certificate shall not be reproduced in full except without the written appro,al of
the laboratory.

k\xt\[;‘lt\.,(’]_,s—\-vr) 40f4

AUTHORISJED SIGNATORY
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CENTRAL INSTITUTE OF PLASTICS
ENGINEERING & TECHNOLOGY
(Ministry of Chemicals & Fertilizers, Gowt. of India)

Guindy, Chennai - 600 032. India.
Tel: 22254701-06 Fax :91- 44 - 22254707

E-mall : ch i@cipet.gov.in I www.cipet.gov.in
W Jt /Issuedto : : ,TEST REPORT w# / Sl. No.
M/s. Prominance,Captiv Fenestration, 8630 50307
Appanaikenpatti, Sulur, SF No:207/1B, 1C, faré & / REPORT NO. :
Coimbatore — 641 402, Pages...Zm..Nos. PartAB.C&D
Tamil Nadu. fer | Date - 09" May, 2016

e /Ref. :Letter dtd: 01.04.2016
gy WA WX & 3R igu fi9E / TEST REPORT AS PER TEST STANDARD : Refer Part C

(9rT - % /PART-A )
v e @ faw / PARTICULARS OF SAMPLE SUBMITTED

#) #vwr w1 7w/ a) Name of the Sample ‘ UPVC Profile samples
-as stated by the party

an) Afe ww ¥ @t g/ b) Date of Receipt of sample . 04.04.2016

%) We/sEn/smEn/an/ o) Grade [ variety / type / size / class Not applicable
%) wifte 7= / d) Declared value, If any . Not applicable
3) #re ¥./e)Code No. : Not applicable

=) &= @ wi P A/ f) Batch No. and Date of Manufacture: Not applicable

=) =/ g) Quantity 2 Bundle
) YfFn = dfa / h) Mode of Packing . Covered in Poly bag
%) W @ 7 T /i) Sealed or not . Not Sealed

s)  ®r s= g/ j) Any other information : -

9 - @/ PART-B

SRS FaAt/ SUPPLEMENTARY INFORMATIONS

=) A weafe &g W= / a) Reference to sampling procedure : Sampling not done by this lab
am) A9 S ¥ AU TN weEE IWES T wrw gRons vt $.-
b) Supporting documents for the measurement taken and result derived : AsgiveninPartC

3) wafwm wd sl F fuffe # smEr whew At & w6 Reda
c) Deviation from the test method as prescribed in relevant work instructions, if any : No deviation from the standard

7501 to 10,000 / AVP / 18.02.2016 1of 2
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T W@ WA, A WER)
, ¥ - 600 032,

WA 1 22254701-06 HwE :91-44-22254707

CENTRAL INSTITUTE OF PLASTICS
ENGINEERING & TECHNOLOGY

(Ministry of Chemicals & Fertilizers, Gowt. of India)

Guindy, Chennai - 600 032, India.
Tel: 22254701-06 Fax:91-44 - 22254707
E-mail : chennai@cipatgov.in Website : www.cipet.gov.in

feaé @ /REPORT No. : 50307 TEST REPORT :
%% /sl.No. 8630
fe /Date : 09,05.2016

Tt 9fvm  TEST RESULTS
Test Duration: 05.04.2016 to 09.05.2016

= ;
\ f‘L | Property Standard Unit l Results Obtained
1. Heat reversion EN479 | % 1.89 ‘
. 280 - . el S SETLE Y
[ 3 : No defects and no |
2. %e?g;"gur il EN 478 - delaminations are
l i ‘ observed visually
| Resistance to Impact by falling | o -
mass :
Height: 1500.0mm ENAED %= | Nofailure
Weight: 1000.0g | ‘ ‘
S LN e | — =3 - — —
| 4.  Vicat softening temperature iz 1 87.0
1 ' Method B @ 5kg load Cxditid e : ,
Flexural strength ‘ l '
5 | @ t.smimin } ASTMD790 | MPa 74.58
Flexural modulus [ [
6. @ 1.4mmimin | ASTM D 790 MPa | 3193.6
| 7. Tensile strength | ASTM D638 | MPa | 42.93
@ 50mm/min
8. | Elongation at Break [ ASTMD®638 = % 15.69
| 2
9. Charpy Impact strength ASTM D 256 KJ/m No break @ 111.75
(Notched)
PART - D
REMARKS - Nil
NOTE:

1. The results related only to the items tested as supplied by the party.

2. The test certificate shall not be reproduced in full except without the written approval of

the laboratory.

20f D

7501 1o 10,000 / AVP / 18.02.2016

f

AUTHORISED SIGNATORY
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CENTRAL INSTITUTE OF PLASTICS
ENGINEERING & TECHNOLOGY
(Ministry of Chemicals & Fertilizers, Gov!. of India)
Guindy, Chennai - 600 032. India.
Tel: 22254701-06 Fax : 91 - 44 - 22254707
E-mail : chennai@cipet.gov.in Website : www.cipet.gov.in
1 W /lssuedto : TEST REPORT 7 /81 No. 1
' " 12958 ga999
M/s. Captiv Fenestration, friF @ / REPORT NO. :
SF.No. 207/1B & 1C,
Selakarachal Road Appanaickenpatti, Pages...%~...Nos. PartABC&D
. 05.06.2017
Sulur, Coimbatore — 641 402. fer | Date :
#ad /Ref.  :  pated: 23.05.2017
Ty AFE W 3% SER dyw fdE / TEST REPORT AS PER TEST STANDARD : Refer Part C
(9T - & /PART -A )
W Hfter &1 faawm / PARTICULARS OF SAMPLE SUBMITTED
3 et @1 7 / a) Name of the Sample . Profile sample
) ) ¥ -as stated by the party
am) #fte ww ¥ i aréra/ b) Date of Receipt of sample . 26.06.2017
3)  Fe/wEw/amEn/ar / o) Grade / variety / type / size /class  © Not applicable
%) wiftm we9 [ d) Declared value, If any Not applicable
3) iz 4. /e)Code No. . Not applicable
¥) 49 4. wd fmim g/ f) Batch No. and Date of Manufacture: Not applicable
®) w9/ g) Quantity - 01 Sample
7) e #t #fa /h) Mode of Packing . Covered polythene cover
®) Her &% 7 7 /i) Sealed or not *  Not Sealed
#)  ®¥ &= FEA/ j) Any other information §o e
AF gt/ SUPPLEMENTARY INFORMATIONS
%) Jfafen weameal &g ¥ [ a) Reference to sampling procedure . Sampling not done by this lab
) Y HA & fau T wedE TEE U@ Ww 9oy
b) Supporting documents for the measurement taken and result derived : AsgiveninPartC
3) wafum s rEel W fauffm & smEn wiew dft § w6 wRad
c) Deviation from the test method as prescribed in relevant work instructions, if any : Na deviation from the standard
12501 1o 15000 / AVP / 09.03.2017 1 of(:}
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(@ e, R HER)
fvel, <= — 600 032,
WA 2225470106 FF : 91-44-22254707

> A TEST REPORT
frqid 4§ / REPORT NO. : 53900

e /Date:  05,06.2017

CENTRAL INSTITUTE OF PLASTICS
ENGINEERING & TECHNOLOGY
(Ministry of Chemicals & Fertilizers, Govt. of India)

Guindy, Chennai - 600 032. India.
Tel : 22254701-06 Fax: 91 - 44 - 22254707
E-mail ; chennai@cipet.gov.in Website : www.cipet.gov.in

%4 /Sl No. 12958

(‘sm - 7 /PART-C |

e gftom / TEST RESULTS

Test Duration: 29.05.2017 to 05.06.2017

REMARKS - Nil
NOTE:

1. The results related only to the items tested as supplied by the party.
2. The test certificate shall not be reproduced in full except without the written approval of

the laboratory.

sl 3 Results
< Property Standard | Unit Obtained
I e
1. | Co-efficient of linear ASTM
thermal expansion DSGQG il 3.82X10°
(30 to 60°C)
PART -D

ZOf&

12501 1o 15000 / AVP / 09.03.2017

AUTHORISED SIGNATORY
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CENTRAL INSTITUTE OF PLASTICS
e we et ENGINEERING & TECHNOLOGY

@ A T R ) (Ministry of Chemicals & Fertilizers, Gowt. of India)
ﬁﬁng}, T - 600 032. g Guindy, Chennai - 600 032. India.

WH : 2225470106 FFR : 91-44-22254707 .q.am ﬁmi Tel: 22254701-06 Fax: 91 - 44 - 22254707

7o gy oF wfery

E-mail : chennai@cipet.gov.in Website : www.cipet.gov.in
F 9t /Issuedto : TEST REPORT % /51, No.
M/s. Captiv Fenestration, 14615
Prominance UPVC Profiles, feié % /REPORT No. 55229
SF.No.207/1B & 1C, Pages....<....Nos. PartAB,C&D
Selakarachal Road, Appanaickenpatti, fers / Date :
- Sulur, Coimbatore — 641 402. ' 14.11.2017
Gaef /Ref.  :  Dt:24.10.2017

T AR WX F SER T0g {9 / TEST REPORT AS PER TEST STANDARD : Refer Part C

(& - % IPART-A )
wed Afte F1 fagor / PARTICULARS OF SAMPLE SUBMITTED

@)  dfge @1 m / a) Name of the Sample - UPVC Profile
-as siaied by the party

sm) #fvw wa @ # ard@/ b) Date of Receipt of sample : 25.10.2017

3)  UE/wER/smEr/art / o) Grade / variety / type / size / class Not applicable
%) wiffm §= / d) Declared value, If any : Not applicable
3) #13 ¥./e)Code No. : HS-01

%) @ 9. v fmiw ar@/ f) Batch No. and Date of Manufacture: Not applicable

W) =@/ g) Quantity : 01 Sample
u) ifwm @ dfw / h) Mode of Packing : Packed in woven sack
%) He @& @ 7 /i) Sealed or not ; Not Sealed

#)  FE 3= I/ j) Any other information

¥ - @ /PART-B

S G/ SUPPLEMENTARY INFORMATIONS

3) Afufer wHaed ¥ 9= / a) Reference to sampling procedure . Sampling not done by this lab
M) "M FE W A T e ey o wrw gRom o
b) Supporting documents for the measurement taken and result derived : Asgivenin PartC

3) wEhm wE ol § foffe & sgEr wdaw dfs ¥ wE e
c) Deviation from the test method as prescribed in relevant work instructions, if any : No deviation from the standard

12501 to 15000 / AVP / 09.03,2017 1 Of‘g
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(W T e Wy, W )
g, <= - 600 032,
T : 22254701-06 ¥R | 91-44-22254707

CENTRAL INSTITUTE OF PLASTICS
ENGINEERING & TECHNOLOGY
(Ministry of Chemicals & Fertilizers, Govt. of India)

Guindy, Chennai - 600 032. India.
Tel : 22254701-06 Fax : 91 - 44 - 22254707

E-mail : chennai@cipet.gov.in Website : www.cipet.gov.in
fgié & / REPORT NO. : TEST REPORT
55229 ¥ /S.No. 14610

S el 14.41.2017

(s - 7 /PART-C)
iegm gfRome / TEST RESULTS

Test Duration: 25.10.2017 to 14.11.2017

[
| 3; ‘ Property Standard Unit Results obtained
1 Heat Stability Test* = = No significant colour
: (Condition - 200°C for 30min) change is observed

*Note

Heat stability test was carried out by using glass tube, thermostatically controlled heating method
maintained at 200°C for 30 minutes using universal indicating paper with P™ 1 to 10.

PART- D
REMARKS - Nil
NOTE:
1. The results related only to the items tested as supplied by the party.

2. The test certificate shall not be reproduced in full except without the written approval of
the laboratory.

207,{,

12501 to 15000 / AVP / 09.03.2017
AUTHORISED SIGNATORY
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